
Parts/Drawing List

Child Frontal Impact Sled

March 2023

PART NUMBER DESCRIPTION REV.

NO 

SHTS.

QTY. Per 

Ass'y.

QTY. Per 

SLED

3021‐Cover Cover Page‐Child Frontal Impact Sled ‐ 1 ‐ ‐

3021‐103 Bench Seats & Support Frame Assembly I 2 1 1

3021‐105 Support Frame Tube Assembly D 1 1 1

3021‐110‐1 Support Frame Side Tube C 1 6 6

* 3021‐110‐2 Support Frame Front & Rear Tube C 1 2 2

* 3021‐110‐5 Support Frame Internal Tube 2 C 1 2 2

* 3021‐110‐10 Support Frame Internal Tube 5 C 1 2 2

* 3021‐110‐7 Support Frame Internal Tube 4 C 1 2 2

3021‐115  Support Frame Angle Clip B 1 35 35

3021‐250‐2 2" Tube Cap C 1 2 6

3021‐118 Support Frame Angle Clip 2 B 1 6 6

* 3021‐110‐3 Support Frame Internal Tube 3 B 1 1 1

3021‐117 Support Frame Cover Plate D 1 1 1

3021‐010 Bench Seat Assembly F 1 2 2

3021‐015 Bench Seat Frame Assembly E 3 1 2

3021‐200‐1 Bench Frame Tube #1 C 1 2 4

* 3021‐200‐2 Bench Frame Tube #2 C 1 6 12

* 3021‐200‐3 Bench Frame Tube #3 C 1 2 4

* 3021‐200‐4 Bench Frame Tube #4 C 1 2 4

* 3021‐200‐5 Bench Frame Tube #5 C 1 2 4

* 3021‐200‐6 Bench Frame Tube #6 C 1 2 4

* 3021‐200‐7 Bench Frame Tube #7 C 1 2 4

3021‐205 Bench Cross Brace Plate B 1 2 4

* 3021‐200‐9 Bench Frame Tube #9 C 1 2 4

* 3021‐200‐10 Bench Frame Tube #10 C 1 2 4

3021‐209 Seat Frame Anchor Plate B 1 6 12

3021‐255 Seat Frame Gusset Plate B 1 2 4

3021‐270 Seat Belt Anchor Plate C 1 1 2

3021‐850 Rear Shelf Mount F 1 1 2

3021‐851 Rear Shelf Mount ‐ Angle Gusset D 1 6 12

* 3021‐250‐1 Bench Frame Tube Cap #1 C 1 8 16

* 3021‐250‐3 2 1/2" Tube Cap C 1 4 8

3021‐265 Bench Seat Back Plate E 1 1 2

3021‐260 Bench Seat Pan Plate E 1 1 2

3021‐326 D‐Ring Anchor D 1 2 4

3021‐342 D‐Ring Anchor Gusset C 1 2 4

3021‐339 D‐Ring Anchor Brace Bar ‐ Left C 1 1 2

3021‐340 D‐Ring Anchor Brace Bar ‐ Right C 1 1 2

3021‐750 Latch Assembly F 1 1 2

3021‐751 Latch Base Tube C 1 1 2

3021‐757 Latch Tube Cap #1 B 1 2 4

3021‐752 Latch Base Plate B 1 2 4

3021‐756 Latch Belt Anchor Plate C 1 2 4

3021‐753 Latch Anchor Tube C 1 2 4

3021‐755 Latch End Tube C 1 2 4

3021‐759 Latch Anchor Plate ‐ Outside B 1 2 4

3021‐760 Latch Anchor Plate ‐ Inside B 1 2 4

3021‐758 Latch Tube Cap #2 C 1 2 4

3021‐761 Latch Gusset Plate B 1 2 4

5000015V Screw, FHCS M6x1.0 x 70 ‐ ‐ 2 4

 1. * Indicates part appears before.

 2. No drawings for hardware. Page 1 of 3
Frontal Sled Buck - Parts List - March 2023.xlsx



Parts/Drawing List

Child Frontal Impact Sled

March 2023

PART NUMBER DESCRIPTION REV.

NO 

SHTS.

QTY. Per 

Ass'y.

QTY. Per 

SLED

5000094 Washer Flat M6 ‐ ‐ 2 4

9009091 Nut, Hex M6‐1 ‐ ‐ 2 4

3021‐230 Seat Pan Cushion Ass'y. D 1 1 2

3021‐231 Seat Pan Mounting Plate Ass'y. D 1 1 2

3021‐232 Seat Pan Cushion Mounting Plate E 1 1 2

9000685V Bolt, Hex HD. 1/4‐28 x 7/8" ‐ ‐ 6 12

3021‐233 Seat Pan Cushion G 1 1 2

3021‐234 Seat Pan Cushion Cover E 1 1 2

3021‐245 Seat Back Cushion Ass'y. D 1 1 2

3021‐246 Seat Back Cushion Mtg. Plate Assembly E 1 1 2

3021‐247  Seat Back Cushion Mtg. Plate E 1 1 2

* 9000685V Bolt, Hex HD. 1/4‐28 x 7/8" ‐ ‐ 3 *

9000611V Bolt, Hex HD. 1/4‐28 x 2 1/2" ‐ ‐ 3 6

3021‐248 Seat Back Cushion F 1 1 2

3021‐249 Seat Back Cushion Cover C 1 1 2

9000295 Washer Flat Ø1/2" Type "A" 1.062" O.D. ‐ ‐ 4 47

9000604V Bolt, Hex HD. 1/2‐13 x 1" ‐ ‐ 4 8

9000244 Washer, Flat Ø1/4" ‐ ‐ 12 12

9001199 Nut, Hex 1/4‐20 ‐ ‐ 12 12

2921‐345 Tether Anchor Assembly B 1 1 2

2922‐346 Tether Anchor Base Plate B 1 1 2

2922‐347 Tether Anchor ‐ Anchor Bar B 1 1 2

5000565V Bolt, Hex HD M6x1 x 55 1 1

5001212V Washer, Spring Lock M6 1 1

9009091 Nut, Hex M6‐1 1 1

9000118 Washer, Spring Lock 5/16" 1 1

9000942V Bolt, Hex HD, 5/16‐18 x 1 1/4" 1 1

3021‐280 ATD Head Protection Device (ATDHPD) (Optional) A 1 1 2

3021‐281 Head Protection Device Weldment Assembly A 1 1 2

3021‐282 Head Protection Device Main Plate A 1 1 2

3021‐283 Head Protection Device Mounting Tab A 1 1 2

3021‐285 Head Protection Device Foam A 1 2 4

3021‐286 Head Protection Device Cover ‐ 1 1 1

9000657V Nut, Hex 3/8‐16 ‐ ‐ 2 4

9000478V Screw, FHCS 3/8‐16 x 2 1/2" ‐ ‐ 2 4

9000656 Nut, Hex 5/16‐18 ‐ ‐ 2 4

3021‐820 Rear Locking Belt Anchor Ass'y. B 1 2 2

3021‐821 Rear Locking Belt Anchor Plate C 1 1 2

3021‐822 Rear Locking Belt Anchor Threaded Rod B 1 1 2

9000480V Screw, FHCS 1/2‐13 x 1 1/2" ‐ ‐ 11 11

9000615V Bolt, Hex HD. 1/2‐13 x 2" ‐ ‐ 24 24

* 9000295 Washer Flat Ø1/2" Type "A" 1.062" O.D. ‐ ‐ 49 *

9000274 Nut, Hex 1/2‐13 ‐ ‐ 47 47

3021‐333 Rear Locking Belt Anchor Mtg Bar Ass'y. C 1 2 2

3021‐334 Rear Locking Belt Anchor Mtg Bar C 1 1 2

3021‐335 Rear Locking Belt Anchor Mtg Bar Stop C 1 1 2

9000609V Bolt, Hex HD., 1/2‐13 x 1 1/2 ‐ ‐ 10 10

3021‐120 Inboard Lap Belt Anchor A 1 2 2

3021‐121 Outboard Lap Belt Anchor Ass'y. B 1 2 2

3021‐123 D‐Ring B 1 2 2

 1. * Indicates part appears before.

 2. No drawings for hardware. Page 2 of 3
Frontal Sled Buck - Parts List - March 2023.xlsx



Parts/Drawing List

Child Frontal Impact Sled

March 2023

PART NUMBER DESCRIPTION REV.

NO 

SHTS.

QTY. Per 

Ass'y.

QTY. Per 

SLED

9000131V Hex Locknut Nylon Insert, 1/2‐13 ‐ ‐ 2 2

2921‐950 Anchor Gap Gauge ‐ ‐

3021‐1000 Bench Seat Schematic A 1 ‐ ‐

 1. * Indicates part appears before.

 2. No drawings for hardware. Page 3 of 3
Frontal Sled Buck - Parts List - March 2023.xlsx


